9623 or 606-561-4983

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2165-tractor-sn-239001- 326005/

Cub Cadet Pabis NI SEOEHAModdD2(6a0teictnsisatoebl 616605 /8

Full download

http

Page 1 of 71

2165 Tractor S/N 239,001 - 326,005

Air Cleaner

2T, e
[ ©) A T ,__
f.....r o \IHJI P N . \\
ﬁ U ,.. \ —
{ =) _r — ]
/.r... . \-___ /....I\.AI
\I...! \ ﬂ. = | .\\....I.-J I
[ /N (o)
o —’
n T
\ ) i
/7 Y,
m -av‘ 4
f
Ny seeii *‘ .....
W, \\!../fﬂ.ﬂ, \ \_‘.J w_
v 1Y ("
,,,w_\w \ W . ;A - )
G ﬂ.-T L -
Y hﬂ.ununnm““mwvv
//r\ .ﬂ.ﬂjﬂ ﬂ““ﬁ Jmu“\\
\ g A
o i
(o)
e

f_, r—a

Thisisthe cut

—

PDoRi/AN

pages sample. Dovyi



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2165-tractor-sn-239001-326005/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 2 of 71
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-271271 1 S Element, Foam
11 BS-807797 1 S  Shield Assy
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  779-3602 1 Label, V-Twin Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 71

2165 Tractor S/N 239,001 - 326,005

Battery, Electrical Components and Switches

Anm | x = mm
AR Slela)
2 - o2
) ) 0L
{ 3v @
//ﬁ\ | \_
,,MJ w\\\ )
=gy DwJ \“,””// n
ﬁ.\v ,,,”,H/ ﬁw\v ()
‘ ” " \ ///// 5 \\\M
n‘ " /Jv / \y M,\H\\\\
e ‘ ey Mwyr/ " man - mﬂwn\nm. m./
m?./v Mi’ "\ N
\ =0
o A Fogb L e
&) { - DAL 1 g
AA! o x:um, it - <

"
.

Dy (D) e / 7 o aghlP
m/,m.\v Ammw\w \V A\mmwmwunwnnnnﬁu 4 A,Aﬂw.“‘\ymmm T;v
i oy AL R
~— p /,
7Y m [@) v_ Ars .\v - £

ﬂ m
) N
Mv I =5 AN

- )
9 SN, T ,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 4 of 71
Battery, Electrical Components and Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3010A 1 Main Harness
725-0157 3 /P Tie, Self-Clinch Cable
726-0215 10 Tie, Pushmount
2  759-3476A 1 S  Key, Ignition (Set of 2)
3 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50 Lg GR2
4  710-0258 2 S  Screw, Hex Cap, 1/4-20 x .625 Lg
5 710-0597 1 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
7 712-0271 3 /P Nut, Hex Sems, 1/4-20
8 712-0349 1 /P Nut, Hex, #10-32
9 712-3010 2 S Nut, Hex, 5/16-18 GR5
10 723-3064 1 Strap, Battery Retainer (Includes Ref No. 30)
11  725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13 725-1365 2 S  Bulb, Indicator
14 725-1381 2 S Fuse, 20 Amp
15  753-0608 1 /P Battery
726-0161 3 Clip, Retainer
16  725-1648 1 S Relay
721-0342 1 S  Gasket, Silicone
17  725-3001 1 S  Solenoid
18 725-3147 2 Lug, Quick Connect
19  725-3159 1 S  Hour Meter
20  725-3163 1 S Switch, Ignition
21  725-3164 1 S  Switch, Interlock (Brake)
22  725-3165 1 S Indicator, Voltage
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
(Reverse)
24  725-3233 1 S  Switch, PTO
25  725-3234 1 S  Switch, Seat
26  725-3237 2 Cover, Terminal Red
27  725-3238 1 Cover, Terminal Black
28  729-0207 2 Holder, Fuse
29  729-0209 2 Clip, Fuse Holder Mtg
30 732-0696 1 Hook, Wire Rectangular
31 736-0119 2 S  Washer, Lock, 5/16
32 736-0148 1 /P Washer, External Lock, 3/8
33  759-3689 1 S Diode Assy w/Lead
34  759-3693 2 S  Bulb, Head Lamp
35 759-3749 1 /P Bolt, Battery (Set of 2)
36  759-3750 6 Cap, Battery

WWW.mymowerparts.com



Page 5 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Blower

&—@©

(N L
N/ AWV %\nmm“mmmmmw B
o -\, mm“\ | ﬂ \mv
o \ ;/ esiz \ “ﬁ
\ v ) I/
TN, \\A, N u
(™) N ¢ o ¢
NI /NS () s
\ // wﬂ e ~
\ e TN
/ \ \ / AA Ar{ \T..ill....
/ /o Y —
\ ) / /
'
v
/7
ey,

'd
\
{ //
L
\ \
,w \
G
o l#/
\
N

7
W~

i
e

e

\m_..“
i/

\\“l/ L
\")

-
-

-
e

=
‘ - An.//

4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 6 of 71
Blower
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 21 S Screw, Sems
2 BS-805025 1 S  Screw, Sems
3 BS-807870 1 Cover (Cylinder #1)
4 BS-807871 1 Cover (Cylinder #2)
5 BS-805260 2 S Screw, Sems
6 BS-807663 1 S Plate, Back
7 BS-805009 2 S Screw, Sems
8 BS-805505 1 Shield
9 BS-805738 1 Cover
10 BS-805636 1 Cover, Carburetor
11 BS-807898 1 S  Housing, Blower
12 BS-807661 1 S  Cover, Valley Extension
13 BS-805383 1 S Nut, Hex
14  BS-805448 2 S  Screw, Mtg
15 BS-92791 1 S  Washer, Lock, Internal Tooth
16 712-0142 1 /P Nut, Hex
17 BS-93722 1 S Terminal, Ground
18 BS-805641 2 S  Grommet, Cable
19 BS-398525 1 S Insulator Assy

WWW.mymowerparts.com



Cub Cadet Papis N SEOEHR Modd)2(6a0teictepsisatiebl 8166046 7/8-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2165-tractor-sn-239001- 326005/

http

Y,

~ A\ o
. ATWV \.M.e | - \W
— - A\ \milll \\\\\\..m.r./ NS ‘w.\w\ , ml_v
N~ C I
0 © [y AN
& <L PO

\,\I TN 77N \l// \_W.ul TN . K
DO OOV

YN ul

..

Avr\n“mx,ﬁn / @) (+) &)

_— A .mv,n.., SN N

3 [ A1 —Z
=} ) g Vs /
© N & T\
™ [
! P \Lm/v N\, iV“v /
= 0 UYL AN oY
o g ‘S bt N (: P
O 5 AZV AV 3 A /
o O /ﬂ\ It Auv U\ // MY LW, %, K
M A — N/ 1 7 /
AN Ey i, .\\.WM s P 1 /

@) \ hmq N S e m 4
£5 mm Yo W prloeT W \

c v \ LA N\
S \ _v / A ,/n/ P u
= Q ol ) ﬁm/v\ S YA
o O _” vf. \V M\ N ( Y _.
Bo N P\ A W\ O\ mS
S2 (O .7 7ANS\N
= O O~ ( uv B AR
" (o) N NN o Ny
P T v, € Y
.,Rl_v m i 1( V A\oo 'L .
52 (@S

(

AM@ St
P O
<

Thisisthe cut pages sample. DOV\\W?W/W_WF}@OW@F M{@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2165-tractor-sn-239001-326005/

